
Programmatic 
Environmental Impact Report 
Public Works Integrated Master Plan

(SCH #: 2016071078)

Public Draft    

July 2019



 July 2019 	 i-1 

Table	of	Contents		
Executive	Summary……………………………………………………………………………………ES-1	

Chapter	1	-	Introduction………………………………………………………………………………1-1	

Chapter	2	–	PWIMP	Project	Description……………………………………………………….2-1	

Chapter	3	–	Environmental	Analysis………………………………………………………….3.0-1	
3.1	 	 Aesthetics/Visual	Resources………………………………………………3.1-1	
3.2	 	 Agricultural	and	Soil	Resources……………………………………….…3.2-1	
3.3		 	 Air	Quality…………………………………………………………………………..3.3-1	
3.4		 	 Biological	Resources…………………………………………………………..3.4-1	
3.5	 	 Climate	Change	and	Greenhouse	Gases………………………………3.5-1	
[...]
Rehab 3 Pressure Reducing Station (PRS) 1 3 Valve -- 

From BS#3 up Solar 
Road to Gonzalez 
Road 

BS#3 Reconfigure 24" Pipeline to feed North Zone 1 -- -- -- 

Along Gonzalez Road Make Minor Piping Modification 1 -- -- -- 
Coastal Zone Modification 
Three (3) locations on 
S. Victoria Avenue 

Add 3 new PRS 1 3 Valve -- 

S. Victoria Avenue Add New 8" Parallel Pipeline 1 3,000 lf -- 
Along S. Victoria 
Avenue 

Make Minor Piping Modifications 1 -- -- -- 

South Zone Modifications 
Three (3) locations on Add 3 new PRS 1 3 Valve -- 



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-17 

Table 2-4 
Recommended Projects to Meet Water Supply Needs through 2040 

Public Works Integrated Master Plan 
City of Oxnard 

Facility/Location Description Phase Quantity Unit Capacity 
E. Pleasant Valley 
Road 
E. Pleasant Valley 
Road 

Add New 8" Parallel Pipeline 1 6,000 lf -- 

Along E. Pleasant 
Valley Road 

Make Minor Piping Modification 1 -- -- -- 

Notes: 
* General Note: For the pipeline replacement projects, see the hydraulic models developed as part of the PWIMP to identify the exact pipeline 

locations. 
(1) Projects based on R&R recommendations done through the Condition Assessment. 
(2) Projects developed from the Cathodic Protection Assessments. 
(3) As documented in the City’s GREAT program CIP, February 18, 2015. 
(4) Projects provided by AECOM 

The blending station/treatment R&R includes routine repair and replacement of elements identified through 
the condition assessment effort and staff input. Replacing the cathodic protection systems is needed for the 
desalter and steel permeate storage tank, and the water Supervisory Control and Data Acquisition 
(SCADA) system is slated for complete replacement and upgrade. 

In addition, distribution system piping improvements are needed to meet reliability and redundancy and to 
protect public health. For these improvements, methodically replacing pipes by size and age is proposed. 
New piping is also recommended to provide adequate fire flow water, and cathodic protection was 
identified for several key water mains throughout the City. Also, conducting required routine maintenance 
such as flushing water lines, exercising valves, and leak detection is imperative to continually help to 
rehabilitate the system and extend its useful life. 

2.1.3.3 Operations Optimization 

The City is working on several optimization projects for its water system operation. These projects were 
identified and are included as recommended projects in the CIP. 

2.1.3.4 Pressure Zone Separation 

Based on the pressure zone analysis, it is recommended that the City reduce service pressures that exist 
outside of its established delivery pressure criteria by breaking the single pressure zone distribution system 
into four zones: the North, Coast, Central, and South. Figure 2-6 shows these pressure zone areas. The 
recommended improvements necessary for this conversion are summarized in Table 2-5. 

2.1.3.5 Implementation Schedule 

Figure 2-7 shows the implementation schedule for these water projects in the three phases previously 
described.  

2.2 Recycled Water Master Plan 
The City is committed to providing recycled water with its Groundwater Recovery Enhancement and 
Treatment (GREAT) Program, which gives the City access to a reliable and sustainable supply of high  



27''

24''

24''

27''

14
''

36
''

30
''

42
''

27
''

36''

36
''

27''

24''

45''

Santa Clara River

Pacific Ocean

To
UW

CD
Sup

ply

To Springville
Reservoir

Blending Station #4

Blending Station
#3 Expansion

Blending Station #2

Blending Station #1
ADA/Energy Upgrade

Blending Station #6

Blending Station #5

Central PZ
(HGL = 220)

South PZ
(HGL = 175)

Coast PZ
(HGL = 175)

North PZ
(HGL = 175)

0 3,000 6,000
Feet

Legend

PRV
Well
Pump Station
Blending
Facility

Proposed Zone
Modification
Pipeline
CMWD Pipeline
O-H Pipeline
Water Main

ox0917rf7-9587-CEQA(EIR-Fig2-6).ai

PROPOSED PRESSURE ZONES 
AND NEW FACILITIES

FIGURE 2-6
CITY OF OXNARD

ENVIRONMENTAL IMPACT REPORT



RECOMMENDED WATER PROJECTS SCHEDULE
FIGURE 2-7

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

ox0917rf8-9587-CEQA(EIR-Fig2-7).ai



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-20 

quality water, thus decreasing the City’s reliance on imported water. Key components of the GREAT 
program include the following: 

• Recycled Water System - Treating and distributing wastewater to the most stringent levels [via the 
Advanced Water Purification Facility (AWPF)]. 

• Water Supply - Treating groundwater for total dissolved solids (TDS) and nitrate reduction through 
a desalter. 

• Indirect Potable Reuse (IPR) / Direct Potable Reuse (DPR) Through Groundwater Injection - Adding 
wells that allow recycled water to be injected into and extracted from the local groundwater 
aquifer. 

• Elements Related to the AWPF and Desalter - Collecting and treating concentrate (brine) from both 
AWPF and desalters. 

A major part of the GREAT program is the use of recycled water, which the City has studied and made 
plans for over many years. When the GREAT program was formally established in 2002, its objectives were 
to: 

• Increase the reliability of the water supply during drought. 

• Reduce water supply costs. 

• Secure the water supply's ability to meet a growing water demand. 

• Enhance stewardship of the local water supply through recycling and reusing a substantial portion 
of the region’s wastewater. 

• Increase environmental benefits associated with developing and rehabilitating local saltwater 
wetlands. 

Although the program has evolved over the years, it has generally maintained its support of water recycling 
and reuse, groundwater injection, storage and recovery, and groundwater desalination. Thus, the goal of the 
PWIMP is to build on the foundation already in place. 

To build on this foundation, it's helpful to analyze past reports to understand the program's evolution. Two 
reports are of particular importance: The 2002 Advanced Planning Study and The 2012 GREAT Program 
Update. These reports are summarized below. 

� 2002 – Advanced Planning Study (K/J, 2002) – This study recommended a series of projects 
aimed at providing a sustainable water supply for the City, including construction of tertiary and 
advanced recycled water treatment facilities, aquifer storage and recovery (both for IPR/DPR 
and seawater intrusion barrier), regional and local desalting to treat additional groundwater, and 
concentrate collection. 

� 2012 – GREAT Program Update (City, 2012) – This report provided additional details for many 
of the projects established in 2002, updated the progress to date, and estimated costs for the 
program elements. 

Over the years, utilities have shifted from using groundwater recharge for seawater intrusion barriers to 
using it for ASR. This is largely due to the high cost of the wells. In addition, because of recent pumping 



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-21 

cutbacks from the Fox Canyon Groundwater Management Agency (FCGMA), access to more local 
groundwater through pump-back credits is not guaranteed and is therefore of little direct benefit to the City.  

At the same time, the City began to look at IPR/DPR with renewed interest because of its benefit to the 
City and the impending regulatory acceptance for it. As a result, the PWIMP focuses on recycled water for 
irrigation use as well as for IPR/DPR. 

2.2.1 DESCRIPTION OF EXISTING RECYCLED WATER FACILITIES 

Wastewater from the Oxnard Wastewater Treatment Plant (OWTP) provides secondary treated wastewater 
to the AWPF for recycled water treatment. In general, the collected flow is residential. About 75 percent of 
all wastewater is domestic, with the remaining 25 percent from industrial users. Average secondary effluent 
flows (2009- 2013) from the wastewater facility are 20.5 mgd at average dry weather flow (ADWF) 
conditions and 22.9 mgd for an average day maximum month day flow (ADMMF). The OWTP is 
permitted at a capacity of 31.7 mgd ADWF. 

2.2.1.1 AWPF 

The recycled water system currently consists of an AWPF and distribution pumping and conveyance. The 
AWPF consists of microfiltration (MF), reverse osmosis (RO), and advanced oxidation processes (AOP), 
including ultraviolet light and hydrogen peroxide and the necessary ancillary equipment for a fully 
functional facility. Figure 2-8 illustrates a schematic of the AWPF process in its current configuration. 

2.2.1.2 Recycled Water Distribution System 

The main components of the existing recycled water distribution system include the following: 

� Recycled Water Backbone System (RWBS) - The constructed Phase 1 recycled water 
conveyance system is a combination of PVC and high-density polyethylene (HDPE) pipelines, 
with diameters ranging from 16-inches to 36-inches in the main transmission line and 6- to 8-
inches in the distribution pipe to the River Park Development. 

� Finished Recycled Water Pump Station - The AWPF recycled water pump station contains two 
variable frequency drive (VFD) pumps, each with a design capacity of 4,000 gallons per minute 
(gpm) with an output pressure of about 150 psi. 

� Hueneme Road – Phase 1 - A 42-inch diameter pipeline was recently installed from the existing 
36-inch diameter connection to the AWPF at the intersection of Hueneme Road and Perkins 
Road. The 42-inch diameter section of this pipeline continues to the intersection of Hueneme 
Road and Edison Drive. From there, a 36-inch diameter recycled water pipeline continues down 
Hueneme Road until the intersection at Olds Road where it terminates. A Phase 2 Hueneme 
Road pipeline, beginning where Phase 1 left off, is in the planning stages. 

� Temporary Salinity Management Pipeline (SMP) Line - Because the Hueneme Road - Phase 2 
pipeline will not be constructed and operational for several years, the City will temporarily 
deliver recycled water to the agricultural customers in the Oxnard Plain through the SMP. This 
is for two reasons: 1) the SMP's route runs parallel to the City’s planned Hueneme Road 
pipeline, and 2) the SMP is underutilized at this time. For this to occur, the Los Angeles 
Regional Water Quality Control Board (LARWQCB) amended the City’s Waste Discharge 
Requirements (WDRs), Order No. R4-2011-0079-A01 and Monitoring and Reporting Program, 
R4-2008-A01, in July of 2015 to allow the SMP to temporarily deliver AWPF effluent to 
farmers. Construction and planning for the temporary SMP connection are complete, with water  



ox0917rf10-9587-CEQA(EIR-Fig2-8).ai

AWPF SCHEMATIC
FIGURE 2-8

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT

Reverse
Osmosis

RO
Feed Pump

Phase 1
Demonstration

Wetlands

RO Concentrate
(Ocean Outfall or
Marsh Wetlands)

MF Pump
Station

MF

To OWTP
(Headworks)

Ultraviolet
System

Degasification

Citric Acid
Sodium

Hydroxide

Liquid
Lime

OWTP
Secondary

Effluent

To Landscape
and Agricultural

Irrigation

Sodium
Hypochlorite

Hydrogen
Peroxide

RO
CIP

Citric Acid
Sodium Hydroxide

Sulfuric Acid

Threshold Inhibitor

To OWTP Headworks

MF
CIP



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-23 

� delivery currently taking place. 

� Ocean View Pump Station - This Pump Station contains two VFD pumps, each with a design 
capacity of 2,210 gpm with an output pressure of about 50-psi. These pumps will be used to 
supply the SMP Line. 

Currently, no storage tanks are in the distribution system, meaning peak demands must be met directly 
from the AWPF. A map of the existing recycled water distribution system is shown in Figure 2-9 along 
with major users 

2.2.1.3 ASR Demonstration Well 
The City is constructing an ASR Demonstration well that is expected to be completed in 2018. The 
construction of this well is grant funded and will serve as a test well for the City to understand how 
ASR/IPR will work moving forward. 

Initially, the ASR Demonstration well will be used as an ASR well for the recycled water system. Recycled 
water from the AWPF will be injected into the ground and then extracted and put back into the City’s 
recycled water system for irrigation use. Ultimately, once all of the required start-up testing and monitoring 
are complete, the well will switch to IPR operation, and the extracted water will be conveyed to the BS No. 
1/6 nearby for disinfection and injection into the potable system. 

Elements of this ASR Demonstration Well installation include the following: 
• One IPR/ASR well at the Campus Park site. 
• Three monitoring wells (two shallow and one deep aquifer) for the one IPR/ASR well. 
• 2,000 linear feet (lf) of recycled water piping connecting the IPR/ASR well to the 

Recycled Water Backbone piping located in Ventura Road. 
• 4,000 lf of piping to convey IPR water from Campus Park to BS No. 1/6 for blending into 

the potable system, which will eventually be converted to a potable line when the IPR/ASR 
operation is fully approved. 

A hydrogeological study was conducted (Hopkins, 2016) to assess the proposed location and capacity for 
this well at Campus Park. This study recommended an injection and extraction capacity of approximately 
2,000 gpm and recommended operating the well on a 3-month rotation of recharge, retention, and 
recovery. Figure 2-10 illustrates the location of the proposed ASR well at Campus Park. 

2.2.2 CURRENT RECYCLED WATER NEEDS 
Detailed below is a summary of the current and projected recycled water demands. 

2.2.2.1 Current Recycled Water Demands  
The City projects that in the initial phases of the GREAT Program, approximately 7,000 AFY (acre-feet per 
year), or 6.25 mgd, of AWPF water will be produced. The City has an approved Full Advanced Treatment 
Recycled Water Management and Use Agreement, A-7651. According to this agreement, the following 
significant demands are accounted for: 

• The City has the right to the first 1,500 to 1,800 AFY, which will be delivered to existing 
customers in lieu of potable water and to the River Ridge Golf Club. In addition, the City will 
deliver recycled water to River Park Development and New Indy Container Board for a total of 
approximately 2,800 AFY, or 2.5 mgd in Phase 1A. This recycled water will be used to offset  



16
''

1 8
' '

''

1
9 ''

1

9 '''

36''

1

9''

42''

US HWY 101 N

E PLEASANT VALLEY RD

E 5TH ST

STATE HWY 126 E

VI
NE

YA
RD

AV
E

W VINEYAR D AV E

W WOOLEY RDW WOOLEY RD

W CHANNEL ISLANDS BLVD

E HUENEME RD

ANGELES AVE

PACIFIC COAST FRWY

N
V

EN
TU

R
A

R
D

N
O

X
N

A
R

D
B

LV
D

O
X

N
A

R
D

B
LV

D

OXNARD
BLVD

E VENTURA BLVD

Pacific Ocean

Santa Clara River

0 3,000 6,000
Feet

Legend
Advanced Water
Purification Facility

Existing Recycled Water
Pipeline

Water Bodies

Recycled Water 
Backbone 

System

Hueneme Road -
Phase 1

ox0917rf11-9587-CEQA(EIR-Fig2-9).ai

2020

EXISTING RECYCLED WATER FACILITIES
FIGURE 2-9

CITY OF OXNARD
ENVIRONMENTAL IMPACT REPORT



DEMONSTRATION ASR WELL
PROPOSED LOCATION

FIGURE 2-10
CITY OF OXNARD

ENVIRONMENTAL IMPACT REPORT

ox0917rf12-9587-CEQA(EIR-Fig2-10).ai

 

LEGEND

N

250 0 250125
Feet

Proposed Monitoring Well 
Locations

#

1

3

2

Proposed ASR Well Location

Campus Park ASR
Demonstration Well
[...]
Blower Building No Deficiencies  Retrofit Needed 

North Area Electrical Building No Deficiencies  Retrofit Needed 

Solids Processing Building No Deficiencies Retrofit Needed 

Maintenance Building Retrofit Recommended: wall-to-
diaphragm connection  

Retrofit Needed 

Collection System Maintenance Building Retrofit Recommended: wall-to-
diaphragm connection  

Retrofit Needed 

Chemical Handling Facilities Retrofit Recommended: wall-to-
diaphragm connection  

Retrofit Needed 

16 kW Switchgear/Effluent Electrical Building Replace structure based on 
condition assessment and plant 

considerations. 

-- 

Administration Building No Deficiencies  Retrofit Needed 

Concrete Testing and Assessment 

Activated Sludge Tanks/Aeration Basin Repair/seal cracks 

Secondary Sedimentation Basin Repair/seal cracks 

Flow Equalization Basin Repair areas of damaged/cracked concrete; apply corrosion inhibitor to 
concrete surfaces 

Primary Clarifier Tanks Repair areas of damaged/cracked concrete; coat interior surfaces of tank 
with 100 percent epoxy or polyurethane coating 

Gravity Thickeners Replace 

Digester Nos. 1, 2 and 3 Replace structure based on condition assessment and plant considerations. 

DAF Tanks Replace structure based on condition assessment and plant considerations. 

Chlorine Contact Tank Remove and replace existing coating in the next 10 years. 



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-42 

 
2.3.1.5 Cathodic Protection 
A survey was conducted on the City’s wastewater infrastructure to assess the existing level of cathodic 
protection. From this survey, the following needed improvements were identified: 

• General Wastewater Treatment Plant: Almost all piping tested did not meet National Association 
of Corrosion Engineers Criteria for protection related to pipe-to-soil potentials. Thus, immediately 
replacing the entire cathodic protection system plantwide is recommended. 

• Clarifiers and Digesters: Currently, no cathodic protection exists at these facilities. Thus, cathodic 
protection for the submerged surfaces of metallic components is recommended. 

In addition to these projects, the project team recommends conducting an annual cathodic protection 
survey and report for all City facilities as well as bi-monthly rectifier monitoring. 

2.3.1.6 Arc Flash Assessment 
An electrical system study was also conducted for the existing OWTP. This study was comprised of a 
short-circuit study, a protective device coordination evaluation, and an arc flash evaluation.  

Each analysis was performed for a particular reason. The short circuit study determined the available short 
circuit current at each piece of electrical equipment and identified underrated equipment. The protective 
device coordination evaluation identified protective devices (circuit breakers, fuses, etc.) not coordinated 
in the electrical system and not likely to minimize disruption of electrical power during a short circuit. The 
arc flash evaluation determined the maximum arc flash incident energy at each piece of electrical 
equipment and identified appropriate personnel protective equipment to be worn if working on the 
equipment while it is energized. 

The results of the electrical systems investigation were used to develop the electrical system study for each 
site. With these results, pieces of existing electrical distribution equipment (e.g., the main breaker for PNL 
DP4) not sufficiently rated for the worst-case short circuit current could be identified. The results also 
showed the arc flash incident energy at each piece of electrical equipment based on the existing protective 
device settings. 

Concerns (e.g., equipment that is damaged, scratched, rusty or not functioning, such as a broken indicator 
light) and code violations (e.g., insufficient working space around electrical equipment in the existing 
electrical equipment installations were observed and documented. Obsolete equipment (approximately 40 
percent) and equipment nearing the end of its useful life (approximately 30 percent) and in need of repair 
were identified, and possible changes in the existing installation from code violations were noted as well. 
For example, electrical equipment installed prior to 1989 was identified and recommended for replacement 
due to obsolescence and poor condition. 

2.3.2 FUTURE WASTEWATER FACILITY NEEDS 
The existing wastewater system's capacity and performance were analyzed to locate system shortfalls. In 
general, the system has adequate capacity to meet current demand conditions but with little reliability. 
Much of the existing OWTP is in need of major rehabilitation and repair and is reaching the end of its 
remaining useful life. 

This means that without substantial investment into the existing treatment system, the City has a high risk 
of treatment failure and regulatory fines. 



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-43 

2.3.2.1 Wastewater Collection System 
Capacity 
To determine the necessary collection system capacity, the existing collection system model was 
recalibrated with recent wastewater flow data and included both dry and wet weather flow monitoring. Dry 
weather flow monitoring occurred from August 2, 2014, to August 24, 2014, and wet weather flow 
monitoring occurred from December 9, 2014, to February 25, 2015. 

The collection system capacity was assessed during existing and projected dry and wet weather flow 
conditions. According to this assessment, the existing system can adequately convey both peak dry and wet 
weather flow conditions using the level of service (LOS) criteria. However, as flows increase over time, the 
system will require upgrades to meet capacity restrictions. By 2040, certain sewers are expected to 
surcharge during peak dry weather flow conditions, which is not acceptable per the LOS criteria. Therefore, 
pipelines in these areas that exhibited potential capacity deficiencies should be upsized to convey peak dry 
weather flow without surcharge. 

The collection system was also evaluated under peak wet weather flow conditions. The analysis indicated 
that no improvements are needed through 2040 based on the 10-year design storm event. Surcharging does 
occur throughout the system during these conditions. However, the peak hydraulic grade line is more than 
3-feet above the manhole's rim elevation, meaning it does not violate the LOS criteria. Thus, since no 
sewers violated the peak wet weather flow criteria, no sewers require upgrades. 

The pump stations within the system were also evaluated to determine if upgrades were necessary for 
projected flows. The City provided pump curves for the pump stations but could not provide the start and 
stop elevations within the wet wells for the pump operation. In general, the pump stations appear able to 
adequately convey future flows. However, without the actual stop and start elevations, it is difficult to 
definitively assess this. 

R&R 
Because of the limited information available on the existing condition and age of the collection system 
piping, a detailed system rehabilitation program could not be practically developed for the PWIMP. 
Instead, the CIP recommendations for rehabilitation projects are based on the City's understanding of 
project needs. 

2.3.2.2 Wastewater Treatment Plant 
R&R 
As discussed in the condition assessment section, a large portion of the OWTP is in poor condition and 
reaching the end of its useful life. Because of this, major investment in R&R is needed in the near future 
for reliable plant operations and plant safety concerns. 

Replacement is recommended for a number of process facilities, namely the primary clarifiers, DAFTs, 
digesters, interstage pump station, effluent pump station, and cogeneration facility. All of these facilities 
are nearing the ends of their useful lives. Additionally, due to safety concerns, demolishing the biotowers is 
recommended as soon as possible. 

Process Performance 

The performance assessment of the OWTP assessed the following: 



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-44 

• The plant's overall treatment performance for meeting discharge limits and other effluent 
requirements. 

• Each unit process' historical loading and performance. 

Approximately 1 to 3 years of daily operating data were reviewed to characterize the OWTP's overall 
performance. During the review period, the OWTP complied with all regulated conventional pollutants. 
However, while the OWTP met all the limits for conventional pollutants, there was one violation for 
benzidene cited in the fact sheet of the 2013 NPDES permit because the reported detection limit was greater 
than the discharge limit. 

In general, the unit processes at the OWTP have operated at loading rates well within their original design 
values or typical operating ranges. In addition, performance has been adequate and there are a sufficient 
number of units in some of the unit processes to maintain a standby unit out of service for maintenance. 

Removing the biotowers because they are a safety hazard will change the OWTP's treatment train 
configuration. The biotowers were originally designed to provide secondary treatment in the 1970s. In the 
1980s, they were retained as part of the activated sludge system to reduce the organic load to the 
downstream aeration tanks. Currently, a significant portion of the biotower influent is untreated because of 
seal failures within the biotower itself. With the removal of the biotowers, the existing aeration tanks need 
to be modified to accommodate the increased organic load. As most of the increased organic load will be 
soluble BOD, it is recommended to add submerged baffle walls to create a biological selector zone in each 
aeration tank. The selector zone would be mechanically mixed, but unaerated, to maintain good sludge 
settling characteristics. Step feed capabilities, included as part of the original aeration basin design, can be 
used together with these recommended modifications to operate in a sludge reaeration (step feed) 
configuration to limit secondary clarifier sludge loading rates during periods of high wet weather flows and 
low sludge settleability. With these minor alterations, the aeration basins can treat higher loadings without 
expanding their footprint. 

Capacity 
As part of the PWIMP, the capacity of each unit process at the OWTP was assessed. This assessment 
considered a range of parameters, including flow, influent wastewater characteristics, treatment objectives, 
process configurations and limitations, and desired redundancy. 

The peak hour wet weather flow (PHWWF) capacity was estimated for facilities that use peak flow to 
establish sizing. These facilities include the headworks, influent pumping, primary clarifiers, biotowers, 
and interstage pumping. Whereas pumping capacities are determined with the largest unit out of service, 
peak capacities for process units are determined with all units in service. Figure 2-16 summarizes the 
PHWWF capacity for each process. 

Figure 2-17 illustrates the required EQ basin volume needed for the design storm based on flow rate treated 
at the OWTP. At the permitted capacity of 31.7 mgd, approximately 4.95 MG of storage will be needed in 
2040, which is just under the available storage capacity. Historically, the EQ basins have never been filled 
to capacity. However, in 2040, the EQ basin capacity will approach its limit. Thus, determining whether 
additional capacity is needed will depend on how the EQ basins are operated as well as the needs of both 
the AWPF and the outfall. 



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-45 

The ADWF capacity was estimated for facilities using average flows or influent BOD5 and TSS loading to 
establish sizing. To estimate this capacity, a plant process model was developed and calibrated to historical 
operating data from 2013. Figure 2-16 summarizes the capacity for each process. 

As shown in Figure 2-17, all of the liquid treatment processes have sufficient capacity for projected flows 
through 2040. However, although the existing secondary treatment process has sufficient treatment 
capacity to meet the City’s NPDES BOD5 limits through the planning horizon, it does not have sufficient 
capacity to nitrify with or without denitrification. The City’s existing NPDES permit is not expected to 
require nitrification/denitrification in the near future, but increased recycled water production by the 
AWPF will increase constituent concentrations, particularly ammonia, above those in the secondary 
effluent. 

Table 2-12 
Recommended Collection System Projects 

Public Works Integrated Master Plan  
City of Oxnard 

Project 
 

Location 
 

Driver 
 

Start 
Year 

Years to 
Implement 

Central Trunk Manhole Rehabilitation Phase 
1 

Rehabilitate 47 existing manholes R&R 
 

2018 
 

1 
 

Headworks Meter Vault/Vortex Structure 
Coating Rehabilitation 

 R&R 
 

2018 1 

Harbor Blvd Manhole Rehabilitation Rehabilitate 12 existing manholes R&R 
 

2019 1 

Pleasant Valley Manhole Rehabilitation Rehabilitate 14 existing manholes R&R 
 

2019 1 

Redwood Tributary Manhole Rehabilitation Rehabilitate 38 existing manholes R&R 
 

2019 1 

Existing asbestos concrete pipe (ACP) 
Replacement 

Various locations throughout the 
collection system  

R&R 
 

2019 8 

Annual Existing Pipe Repair Various locations throughout the 
collection system based on sewer 
inspection 

R&R 
 

2019 8 

Collection System Chemical Addition Various locations throughout the 
collection system 

Performance 2019 2 

Devco Development Lift Station Devco development, Village (Wagon 
Wheel) developments.   

R&R 
Performance 

2019 1 

Existing Lift Station #4 (Mandalay & 
Wooley) Rehabilitation 

Lift Station #4 
 

R&R 2019 1 

Existing Lift Station #6 (Canal) 
Rehabilitation 

Lift Station #6 
 

R&R 2019 1 

Existing Lift Station #20 (Beardsley) 
Rehabilitation 

Lift Station #20 
 

R&R 2019 1 

Central Trunk Manhole Rehabilitation Phase 
2 

Rehabilitate 27 existing manholes R&R 2020 1 

Rice Avenue Sewer Improvement Rice Avenue from Latigo to Camino Del 
Sol  

R&R 2020 2 

Existing Sewer Deficient Capacity 
Replacement  

Ventura Road Trunk Sewer from Doris 
Avenue to Oxnard Airport 

Capacity 
 

2020 2 

           Conduit 4943 Capacity 2020 2 
      Conduit 4956 Capacity 2020 2 
      Conduit 1429 Capacity 2020 2 
      Conduit 1431  2020 2 
      Conduit 1432 Capacity 2020 2 
      Conduit 1443 Capacity 2020 2 
      Conduit 4276 Capacity 2020 2 
      Conduit 1460 Capacity 2020 2 
      Conduit 1461 Capacity 2020 2 
      Conduit 1462 Capacity 2020 2 
      Conduit 1463 Capacity 2020 2 
Existing Sewer Deficient Capacity 
Replacement 

Sewers in the La Colonia Neighborhood, 
Third Street & Navarro Street 

Capacity 2021 1 

      Conduit 2888 Capacity 2021 1 



 
 

 
 

The City of Oxnard’s Public Works Integrated Master Plan 
Public Draft Environmental Impact Report                                                                                                      2.0 Project Description 
 

July 2019 	 2-46 

Table 2-12 
Recommended Collection System Projects 